
 

 

 

 

DRINKING 
WATER 
QUALITY 
MANAGEMENT 
PLAN 
(DWQMP) 
ANNUAL REPORT 2017 – 2018  

 

Current as at September 2018 

Presented by Water & Wastewater 



 

 
 

ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan (DWQMP) – 01.09.2018  02 

 

TABLE OF CONTENTS 

DEFINITIONS 5 

1. INTRODUCTION 6 

2. OVERVIEW OF OPERATIONS 6 

Carmila  6 

Clermont  6 

Dysart  7 

Glenden  7 

Middlemount 8 

Moranbah  8 

Nebo  8 

St Lawrence 9 

3. ACTIONS TAKEN TO IMPLEMENT THE DWQMP 9 

4. COMPLIANCE WITH WATER QUALITY CRITERIA FOR DRINKING WATER 10 

5. NOTIFICATIONS TO THE REGULATOR UNDER SECTIONS 102 AND 102A OF THE ACT 10 

Carmila  10 

Clermont  10 

Dysart  10 



 

 
 

ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan (DWQMP) – 01.09.2018  03 

 

Glenden  10 

Middlemount 11 

Moranbah  11 

Nebo  11 

St Lawrence 11 

6. CUTOMER COMPLAINTS RELATED TO WATER QUALITY 11 

Suspected Illness 11 

Aesthetic Complaints 11 

For Discoloured Water: 12 

For Tastes and Odours: 12 

7. FINDINGS AND RECOMMENDATION OF THE DWQMP AUDITOR 12 

8. OUTCOME OF THE REVIEW OF THE DWQMP AND HOW ISSUES RAISED HAVE BEEN 

ADDRESSED 12 

APPENDIX A – IMPLEMENTATION OF THE DWQMP RISK MANAGEMENT IMPROVEMENT PROGRAM 

BASED ON 2016-2017 RISK REGISTER 13 

APPENDIX B – SUMMARY OF COMPLIANCE WITH WATER QUALITY CRITERIA 68 

a. Carmila Treated Water 68 

b. Carmila Reticulation 70 

c. Carmila E. Coli Compliance 70 

a. Clermont Treated Water 71 

b. Clermont Reticulation 73 



 

 
 

ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan (DWQMP) – 01.09.2018  04 

 

c. Clermont E. Coli Compliance 74 

a. Dysart Treated Water 75 

b. Dysart Reticulation 77 

c. Dysart E. Coli Compliance 78 

a. Glenden Treated Water 79 

b. Glenden Reticulation 81 

c. Glenden E. Coli Compliance 82 

a. Middlemount Treated Water 83 

B. Middlemount Reticulation 85 

c. Middlemount E. Coli Compliance 86 

A. Moranbah Treated Water 87 

B. Moranbah Reticulation 89 

C. Moranbah E. Coli Compliance 90 

A. Nebo Treated Water 91 

B. Nebo Reticulation 93 

C. Nebo E. Coli Compliance 94 

A. St Lawrence Treated Water 95 

B. St Lawrence Reticulation 97 

C. St Lawrence E. Coli Compliance 98 

 

 



 

 
 

ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan (DWQMP) – 01.09.2018  05 

 

DEFINITIONS 

 

DEFINITIONS 

 

 

 

ADWG 2004 Australian Drinking Water Guidelines (2004). Published by the 
National Health and Medical Research Council of Australia 

ADWG 2001 Australian Drinking Water Guidelines (2011). Published by the 
National Health and Medical Research Council of Australia 

ADWG 2016 Australian Drinking Water Guidelines (2016). Published by the 
National Health and Medical Research Council of Australia 

E. COLI Escherichia coli, a bacterium which is considered to indicate the 

presence of faecal contamination and therefore potential health risk 

HACCP Hazard Analysis and Critical Control Points certification for protecting 
drinking water quality 

MG/L Milligrams per litre 

NTU Nephelometric Turbidity Units 

MPN/100ML Most probable number per 100 millilitres 

CFU/100ML Colony forming units per 100 millilitres 

< Less than 

> Greater than 

SCM Streaming Current Meter 

SECTION DIVIDER 
 



 

 
 

ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan (DWQMP) – 01.09.2018  06 

 

1. INTRODUCTION 

This report documents the performance of Isaac Regional Council’s drinking water service with respect to 

water quality and performance in implementing the actions detailed in the drinking water quality management 

plan (DWQMP) as required under the Water Supply (Safety and Reliability) Act 2008 (the Act).  

2. OVERVIEW OF OPERATIONS 

The approved DWQMP applies to eight drinking water supply schemes within the Isaac Regional Council - 

Carmila, Clermont, Dysart, Glenden, Middlemount, Moranbah, Nebo, and St Lawrence. An overview of the 

treatment processes and capacities of each water supply system is listed below. 

CARMILA 

Raw water is extracted from 2 shallow bores adjacent to Carmila Creek and pumped to the WTP inlet where 

it is treated using the following treatment process: 

 Coagulation with alum; 

 Calcium hypochlorite dosing for additional iron and manganese oxidation and sufficient residual for final 

disinfection; (Sodium hypochlorite could also be used)  

 Polymer dosing as a flocculation aid; 

 Flocculation; 

 Clarification; and 

 Media filtration. 

Carmila WTP operates at normal capacity of 1.5 L/s but can run at up to 3 L/s if required, starts and stops 

based on pre-set levels in the Treated Water Reservoir. 

CLERMONT 

Raw water is extracted from the Theresa Creek Dam and pumped to a balance reservoir, then gravity feeds 

to a 2 ML raw water reservoir and then gravity feed to the WTP inlet where it is treated using the following 

treatment process: 

 Potassium permanganate dosing used during high algal period (when required) 

 Pre-pH correction with sodium hydroxide; (when required); 

 Pre-chlorine gas dosing for metals oxidation; 

 Coagulation with alum; 

 Polymer dosing for flocculation aid (when required); 

 Flocculation; 

 Clarification; 

 PAC dosing for taste and odour removal; 

 Media filtration;  

 Disinfection with chlorine gas; 

 pH correction with sodium hydroxide; and 

 Trim chlorine gas dosing to maintain a residual in the reticulation. 



 

 
 

ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan (DWQMP) – 01.09.2018  07 

 

Clermont WTP operates at normal capacity of 65 L/s but can run at up to 80 L/s if required. Operation of the 

WTP starts and stops based on pre-set levels in the Treated Water Reservoir. 

DYSART 

Raw water is extracted from the Mackenzie River and pumped to BMA’s Turkeys Nest Dam located to the 

south west of the WTP site. Water is pumped on demand from the Turkey’s Nest Dam to the new raw water 

storage tank from where it is treated using the following treatment process: 

 Aluminium Chlorohydrate (ACH) dosing before entering DAF unit; 

 Two stage flocculation; 

 Dissolved Air Floatation (DAF) to remove Algae and other organics; 

 Potassium permanganate dosing for oxidation of metals (preferred method of oxidation); 

 Chlorine gas dosing for oxidation of metals (alternative oxidant); 

 Coagulation with Aluminium Chlorohydrate (ACH); 

 PAC dosing for taste and odour removal; 

 Polymer dosing for flocculation aid; 

 Flocculation; 

 Clarification; 

 Media filtration; 

 Granular Activated Carbon (GAC) filtration (for odour and taste removal); and 

 Disinfection with chlorine gas. 

Dysart WTP operates at normal capacity of 80 L/s but can run at up to 100 L/s if required for short periods. 

The WTP is operated to minimise the number of starts/stops by controlling raw water influent flows based on 

levels in the Treated Water Reservoirs. 

GLENDEN 

Raw water is extracted from the Bowen River Weir, stored in 100 ML Mine Dam and pumped to the WTP inlet 

where it is treated using the following treatment process: 

 PAC dosing for removal of tastes and odours (when required); 

 Coagulation with aluminium sulphate; 

 Polymer dosing for flocculation aid (when required); 

 Flocculation; 

 Clarification; 

 Media filtration; 

 Post-pH adjustment with sodium hydroxide; and 

 Disinfection with sodium hypochlorite. 

Glenden WTP operates at normal capacity of 60 L/s but can run at up to 80 L/s if required. The WTP typically 

operates depending on levels in the Treated Water Reservoir. 



 

 
 

ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan (DWQMP) – 01.09.2018  08 

 

MIDDLEMOUNT 

Raw water is extracted from the Mackenzie Weir, pumped to Bingegang Dam and finally to a raw water storage 

dam on site and pumped to the WTP inlet where it is treated using the following treatment process: 

 Coagulation with All Clear 345 (When required alternative dose are ACH and Nalco Ultrion 44560); 

 PAC dosing prior to the flash mixer, clarifier and filter inlets (when necessary); 

 Chlorine gas dosing for iron and manganese oxidation (optional); 

 Flocculation; 

 Clarification; 

 Media filtration; 

 Post-pH correction with sodium hydroxide (if required); and 

 Disinfection with chlorine gas. 

Middlemount WTP operates at normal capacity of 80 L/s but can run at up to 90 L/s if required and starts and 

stops based on pre-set levels in the Treated Water Reservoir. 

MORANBAH 

There are two separate process trains at Moranbah – Boby WTP and the Main WTP 

Raw water is extracted from the Burdekin Dam (occasionally Eungella Dam and potentially from the Braeside 

Bore field) and pumped to the WTP inlet where it is treated using the following treatment process: 

 Pre-pH adjustment with Sodium Hydroxide (When required) 

 Pre-chlorine gas for iron and manganese oxidation; 

 PAC for taste and odour removal; 

 Coagulation with ACH; 

 Polymer dosing for flocculation aid (Main WTP only); 

 Flocculation; 

 Clarification; 

 Media filtration; 

 Sodium Hydroxide dosing for pH adjustment; 

 Disinfection with chlorine gas; and 

 Fluoridation with sodium fluoride. 

Moranbah has a combined capacity of 230 L/s, the Boby Plant processing up to 70 L/s and the Main WTP 

processing 160 L/s. These WTPs can operate individually or simultaneously, according to the level in the 

Treated Water Storage reservoirs. The Boby Plant is rarely used but is available during high demand periods 

and when the main WTP train is offline for maintenance. 

NEBO 

Raw water is currently pumped from 4 bores. Bores 4 and 5 are preferred as the primary bores for raw water 

supply as they are better quality (lower alkalinity and hardness). Bores 2 and 3 are standby and are used 

during peak demand periods and to manage water allocation usage.  

 



 

 
 

ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan (DWQMP) – 01.09.2018  09 

 

Water pumped from the bores is disinfected with sodium hypochlorite before it is pumped to the water tower 

for storage and distribution. 

Each bore has a capacity of 8 L/s, with standard operation being to pump from bores 4 and 5 totalling 16 L/s. 

When additional capacity is required (determined by levels in the Water Tower) a third bore is brought online 

to provide up to 24 L/s. A new bore (Bore 7) was brought online from March 2018. Bore 6 was not used during 

this reporting period due to water quality and bore integrity issues and bore 1 has been disconnected and 

decommissioned from the supply system.  

ST LAWRENCE 

Raw water is extracted from St Lawrence Creek and pumped to the WTP inlet where it is treated using the 

following treatment process: 

 Oxidation of iron and manganese with calcium hypochlorite (potassium permanganate also available but not 

typically used); 

 Pre-pH correction with soda ash; 

 Coagulation with aluminium sulphate; 

 Flocculation; 

 Clarification; 

 Media filtration; and 

 Calcium hypochlorite dosing for final disinfection; 

St Lawrence WTP operates at normal capacity of 2.2 L/s but can run at up to 5.4 L/s and starts and stops 

based on the level in the Treated Water Reservoir. 

3. ACTIONS TAKEN TO IMPLEMENT THE DWQMP 

The current Improvement Program with status updates is included in Appendix A.  Progress has been made 

across all water supply systems to meet the requirements of the DWQMP, some improvement items are now 

have delayed due to budgetary constrain and now in progress. An additional 60 improvements have been 

completed in current reporting period (July 2017-June 2018) (Highlighted in Appendix A). A summary of 

completed and actions in progress are listed below: 

Completed (in current reporting period) 

 Chemical dosing upgradation along with installation of online monitoring instrumentation and Citect SCADA 

system completed and commissioned at Clermont, Middlemount and Dysart WTPs. 

 Chemical and online monitoring upgradation at Middlemount WTP completed.  

 Phase 2 upgradation at Dysart WTP completed, final copy of the O&M manual handing over is pending. 

 New and revised SOPs for water main flushing have been developed and implemented. 

 Damaged water infrastructures has been repaired or replaced. 

 Training of operation staffs for all the above upgrades has been completed. 

In progress 

 Major capital upgrades for all Water treatment plant facilities are in progress for the coming financial year. 

 Additional instrumentation for process monitoring and SCADA modifications for configuration of alarms are 

in progress 



 

 
 

ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan (DWQMP) – 01.09.2018  10 

 

 Investigative works to determine future upgrades or avenues for optimising operations of water quality and 

supply system. 

Good progress has been made to address the improvement actions for all 8 water supply systems, staffing 

changes at all levels (operators through to middle and senior management staff) and limited availability of 

funds have hindered further progress.  

Notably the capital upgrades are underway and planned for Moranbah, Nebo (New WTP), project scopes 

have been developed to cover as many improvement actions and process areas as possible to minimise 

service disruptions and enable project management and procurement savings and efficiencies. Upgrades at 

Moranbah and potential construction of a WTP at Nebo have been scheduled for implementation in the 

following financial years. 

Increased documentation and better document management is assisting with issues arising from high staff 

turnover. Development of an operator training and testing program is also under consideration to record and 

track operator training and competencies. 

4. COMPLIANCE WITH WATER QUALITY CRITERIA FOR DRINKING WATER 

Summaries of each supply system’s verification monitoring and E. coli compliance with water quality criteria 

are included in Appendix B. The approved verification monitoring program, implemented since July 2017 have 

been carried out for this reporting period for all the towns. Algal toxin analysis were carried out only when the 

total cell counts for toxin producing algae (Cyanobacteria) exceeds 500 cells/ml, as per IRC Blue Green Algae 

Management Plan (BGAMP). 

Annual testing of inorganics has been undertaken for all systems. At least one sample has been recorded in 

the year’s data for all inorganics required annually as per the verification monitoring plan.  

IRC periodically conducts review of the verification monitoring program for testing conducted by Mackay 

Regional Council Laboratory to ensure it is appropriate for the raw water sources used and to minimise any 

unnecessary testing. The revised verification monitoring program implemented from July 2017 followed for 

this reporting period from July 2017 to June 2018.  

5. NOTIFICATIONS TO THE REGULATOR UNDER SECTIONS 102 AND 102A OF 
THE ACT 

One exceedance on ADWG health limits for Trihalomethanes at St. Lawrence was detected, which was 

notified to the regulator, immediately counter samples were analysed and investigated to ensure quality of 

supply was maintained and that there was no risk to public health. The results found that the exceedance was 

due to a sampling error. 

CARMILA 

 No exceedance 

CLERMONT 

 No exceedance 

DYSART 

 No exceedance 

GLENDEN 

 No exceedance 



 

 
 

ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan (DWQMP) – 01.09.2018  11 

 

MIDDLEMOUNT 

 No exceedance 

MORANBAH 

 No exceedance 

NEBO 

 No exceedance 

ST LAWRENCE 

 1 exceedance on ADWG Health limit for Trihalomethanes: (THMs < 0.250 mg/l) 0.275 mg/L on 07.03.2018 

6. CUTOMER COMPLAINTS RELATED TO WATER QUALITY 

Table 1 outlines the water quality complaints reported by consumers in the 2017-18 reporting year. Many 

complaints were reported for aesthetic issues (tastes, odours and discolouration) but no complaints were 